

<i>Product Licence Number</i>	<i>Company Name</i>	<i>Product Name</i>	<i>Active Ingredients</i>	<i>Indications</i>	<i>Date of Authorisation</i>
				(such as blunted affect, emotional and social withdrawal, poverty of speech) are prominent. Risperdal also alleviates affective symptoms (such as depression, guilt feelings, anxiety) associated with schizophrenia.	
00242/0212	Janssen-Cilag Limited	Dermonistat Cream	Miconazole Nitrate EP 2.0% w/w	Pharmacy Medicine For the treatment of mycotic infection of skin, hair or nails.	15th November 1995
00242/0213	Janssen-Cilag Limited	Dermonistat Powder 2% w/w	Miconazole Nitrate PH EUR 2.0% w/w	Pharmacy Medicine For the treatment of mycotic infection of skin. Prophylactically for the routine dusting of area liable to infection.	15th November 1995
00289/0304	Approved Prescription Services Limited	Histafen Terfenadine Tablets 120mg	Terfenadine 120.000mg	Prescription Only Medicine Pharmacy Medicine Terfenadine is an antihistamine, indicated for the symptomatic relief of allergic rhinitis, hay fever and allergic skin conditions.	9th November 1995
00337/0250	Napp Laboratories Ltd	Adizem-XL Plus	Diltiazem Hydrochloride 150.000mg Hydrochlorothiazide 12.500mg	Prescription Only Medicine For the treatment of mild to moderate hypertension in patients who have been stabilised on the individual components given in the same proportions where monotherapy was found inadequate.	24th November 1995
00337/0265	Napp Labs Ltd	Sevredol Tablets 50mg	Morphine Sulphate 50.000mg	Prescription Only Medicine For the relief of severe pain.	14th November 1995
00364/0059	Procter & Gamble Pharmaceuticals	Didrocal	Disodium Etidronate USP 400.0mg Calcium Carbonate USP 1.25gm (equiv to Calcium) 500mg	Prescription Only Medicine Treatment of established vertebral osteoporosis, a disease characterised by a loss of bone mass and an increased risk of fracture.	24th November 1995
00427/0094	Rosemont Pharmaceuticals Ltd	Lofepamine Oral Suspension 70mg/5ml	Lofepamine Hydrochloride 76.100mg	Prescription Only Medicine For the treatment of symptoms of depressive illness.	1st February 1996
00427/0098	Rosemont Pharmaceuticals Ltd	Methadone Oral Concentrate 50mg/5ml	Methadone Hydrochloride 50.000mg	Prescription Only Medicine For use in the treatment of opioid drug addiction (as a narcotic abstinence syndrome suppressant).	31st January 1996
00427/0099	Rosemont Pharmaceuticals Ltd	Methadone Diluent	None	Prescription Only Medicine For use as a diluent with Methadone Oral Concentrate 50mg/5ml and 100mg/5ml.	31st January 1996
00427/0100	Rosemont Pharmaceuticals Ltd	Methadone Oral Concentrate 100mg/5ml	Methadone Hydrochloride 100.000mg	Prescription Only Medicine See PL00427/0098	31st January 1996
00530/0497	Norton Healthcare Limited	Terfenadine Tablets 120mg Terfenor Forte Antihistamine Tablets	Terfenadine 120.000mg	Prescription Only Medicine Pharmacy Medicine Symptomatic relief of allergic rhinitis including hay fever, and allergic skin conditions.	10th November 1995
00622/0030	Sinclair Pharms Ltd	Caprin Tablets 75mg	Asprin 75.000mg	Pharmacy Medicine Caprin 75mg may be used to reduce the risk of myocardial infarction in patients with unstable angina and in patients with non-Q wave infarction or previous history of myocardial infarction.	2nd November 1995
01907/5015R	John Rowland (The Herbalist) Limited	Herbal Calm Night Tablets	Wild Lettuce Powder HSE 10.0mg Passiflora Powder HSE 90.0mg Lupulus Powder HSE 30.0mg Wild Lettuce Powdered Extract 5:1 HSE 18.0mg Piscidia Powdered Extract 4:1 HSE 11.25mg	General Sale List A traditional herbal remedy to promote natural sleep.	23rd November 1995
3243/0300	Munro Wholesale Medical Suppliers Limited	Dalacin Topical Solution	Clindamycin Phosphate 10.000mg/ml	Prescription only Medicine The treatment of acne vulgaris.	9th February 1996
03460/0047	Galen Research Laboratories Limited	Potassium Chloride 0.2% w/v Sodium Chloride 0.18% w/v and Glucose 4% w/v Intravenous Infusion BP	Potassium Chloride BP 0.20% w/v Sodium Chloride BP 0.18% w/v Glucose Monohydrate BP 4.40% w/v	Prescription Only Medicine To meet normal fluid and electrolyte requirements or to replenish deficits or continuing losses. Routinely used when the patient is nauseated or vomiting or is unable to take sufficient	24th November 1995